

TRANSPORT DES MARCHANDISES DANGEREUSES
CERTIFICAT D'AGREMENT DE TYPE D'EMBALLAGE

Applicant : DEALCASE
741 route du Château de Ginals
12260 VILLENEUVE France

N° 10478
Indice 0

REFERENCE DOCUMENTS :

- Road transport : ADR (Part 6), to date in 01/01/2025
- Rail transport : RID (Part 6), to date in 01/01/2025
- Transport by waterway : ADN (Part 6), to date in 01/01/2025
- Maritime transport : IMDG code (Part 6), to date in 01/01/2025
- Air transport : Doc OACI 9284 AN/905 (Part 6), to date in 2025/2026
- UN Recommendations on the transport of dangerous goods - Model Regulations - ST/SG/AC.10/1/Rev.23 - Part 6

Site of conditioning :

Non applicable

DESCRIPTION OF THE TYPE OF PACKAGING (according to information given by the applicant) :

Sample record n° 18162

- Manufacturer : Panaro S.r.l , I-41054 Marano sul Panaro (MO)
- Packaging code : 4H2
- Type, materials : Caisse , Plastique
- Construction method : Injection
- Commercial reference : DC Batterie MX0811498
- Constituent raw material : Polypropylene copolymer
- Drawings : MAX235H105 du 22/04/2020, Bottom FOAM KIT AEROLARGAGE Rév. A, TOP FOAM KIT AEROLARGAGE Rév. A
- Empty weight (tare) : 0,945 kg
- Overall external dimensions : 0,258 x 0,243 x 0,117 m
- Internal dimensions : Non applicable
- Minimum thickness : 4 mm
- Closures : Couverture en plastique pivotant sur charnière avec tige métallique fermé par deux grenouillères en plastique
- Handling : Une poignée en plastique articulée placée coté grenouillère de fermeture
- Particularities : Sans

Inner arrangement : Mousse de calage PE 45 FRS selon plans Bottom FOAM KIT AEROLARGAGE Révision A & TOP FOAM KIT AEROLARGAGE Révision A

AUTHORIZED AREAS OF USE :

Dangerous goods solides in the following conditions :

- Packaging group : II,III
- Max. gross weight : 2,9 kg
- Stacking : Maximal Load : 71 kg

TEST AND MARKING :

Satisfactory test results, according to report : **BVT 40661 indice 0 du 24/10/2025**

Quality assurance plan reference and index : **PAQ 4066-HP2-1841 indice 0**

Marking model to be placed on the condition that the regulatory measures are met



4H2 / Y 2,9 / S / - - *
F / BVT 40661

*** See the appendix to the approval certificate**

The French text serves as a basis for the translation, and should any difference exist between the French text and a text in another language, the French text will prevail.

Issued in Rungis

On 24/10/2025 for a period of five years

A copy of this report is sent to the Ministry of Transport.

Manager of the approved test laboratory

L.DAROLLES